TEST REPORT

N° 121050-641928

DELIVERED TO - FRANCE PARATONNERRES
Parc Ester Technopole
9, rue Columbia
87068 LIMOGES, FRANCE

SUBJECT CORROSION TESTS ON LIGHTNING CONDUCTOR.

Date of delivery of samples : 2013 - 05 -21

Test dates : 2013 -06 - 1010 2013 -06 — 25

Composition of this document : 8 pages

Fontenay-aux-Roses, 2013 — 06 — 29
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This document shall not be reproduced, except in full, without the written approval of the LCIE.
This document contains results related only to the items tested. It does not imply the conformity of the whole production to the items tested.
Unless otherwise specified, the decision of conformity takes into account the uncertainly of measures.
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